MENEGOTTI PARTS LIST
REVERSIBLE PLATE COMPACTOR

MPR 2500

MENEGOTTI

NORTH AMERICA



1. GENERAL SPARE PARTS

02




1. GENERAL SPARE PARTS

m m-

1 KIT BASE PLATE + ECCENTRIC BOX - MPR 2500 60400001 CARRIAGE BOLT M10X25 DIN - 603 50010447
2 ENGINE'S PROTECTION 1 63400019 19 SPRING WASHER - A 10 DIN-127 4 50010045
3 CONSOLE 1 63400021 20 CAP NUT-M10DIN 1587 ZB 4 50010277
4 BASE PLATE SCHOCK MOUNT — RUBBER SHOCK ABSORBER 4 90900606 21 HEX BOLT - Rl M8X1,25-30 mm STEEL 8,8 ZB 8 50010008
5  KIT ASSEMBLED GUIDE BAR 1 60400008 22 SPRING WASHER - A8 DIN-127 ZB 4 50010043
6  CONSOLE’S ENGINE’S BASE 1 63400022 23 INFERIOR V-BELT PULLEY 1 63400070
7  MOUNTED HITCH PIN FOR GUIDE BAR CLIP 1 63030073 24 SOCKET SCREW ALLEN M6X16 5 50010225
8  BASE SHOCKING MOUNT WRENCH 4 90900601 25 PARLOCK NUT M12 - DIN 985 -ZB 4 50010026
9  ASSEMBLED CLUTCH 1 60400005 26 FLAT WASHER DIAM 13 - DIN 125 A-Z7B 4 50010027
10 ENGINE 1 40210002 27  FLAT WASHER - M8 FE ZB 8 50010004
11 CLUTCH PROTECTION FIXING BRACKET 1 63400027 28 PARLOCK NUT M8 - 1,25 FEZB 4 50010063
12 V-BELTTYPEA28 1 50030006 29  CLUTCH AND V-BELT PROTECTION 1 63400025
13  SOCKET SCREW ALLEN M6X20 4 50010301 30 SPRING WASHER - M8 DIN 7980 5 50010265
14  HEX BOLT - RI M12X1,75- 25mm STEEL 8,8 ZB 4 50010083 31 SOCKET SCREW - ALLEN M8X70 4 50010489
15 CONICAL DISH SPRING DIAMETER 12 4 90010287 32 SOCKET SCREW - ALLEN M8X40 1 50010228
16  SPRING WASHER - DIAM 12 - DIN 127B - ZB 2 50010138 33 FLAT WASHER - R9 DIN440 ZB 1 50010271
17 HEX BOLT. RI M12X1,75-25mm STEEL 8,8 ZB 2 50010220
03




2.BASE PLATE + ECCENTRIC

04




2.BASE PLATE + ECCENTRIC

m m-

O 00 N O 1 A W N P

N NN R R R R R R R R R
N B O L ® N O Ul B W N B O

BASE PLATE

MAIN ECCENTRIC SHAFT

SECONDARY ECCENTRIC AXIS

GEAR 2

BEARING - 16008

BEARING 32206

ECCENTRIC WEIGHT 2

PARALLEL KEY 10X8X28 - DIN6885

GEAR 1

ECCENTRIC WEIGHT 1

RETAINING RING E38 - DIN471

SPRING WASHER M10 ZB - DIN7980

HEXAGON SOCKET HEAD CAP SCREWS M10X30 ZB - DIN912
HEXAGON SOCKET HEAD CAP SCREWS M12X45 ZB - DIN912
SPRING WASHER M12 ZB - DIN7980

ADJUSTMENT BOLT

REVERSION BOLT

ECCENTRIC SPRING

FLAT WASHER M10 ZB - DIN125

RETAINING RING 120 - DIN472

HEXAGON SOCKET HEAD CAP SCREWS M8X16 ZB - DIN912
AXIS PISTON

P R R P R R R R R NMNNNRPRRPRRNBAENR R PR

63400090
63400006
63400005
63400008
63400014
63400018
63400003
90900448
63400007
63400004
50020215
50010269
50010048
50010274
50010266
63400011
63400010
63400009
50010011
90030265
90010186
90030194

05

24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

RETAINING RING 128 - DIN472

RETAINING RING E12 - DIN471

BEARING - 6001

GASKET (0.8X62,5X97)

TAP 1

SHAFT SEAL - SAV 5167 LZ NITRILO (30X45X9)
TAP 2

CYLINDER COVER

O’RING BASE

ECCENTRIC COVER RPV 2500

HEXAGON SOCKET HEAD CAP SCREWS M8X16 ZB - DIN912
SPRING WASHER M8 ZB - DIN7980

SPRING WASHER M10 ZB - DIN127

HEXAGON HEAD BOLT M10X1,5X30 ZB - DIN931
PLUG M14x1.5

COPPER SEALING RING

ECCENTRIC WASHER

ECCENTRIC BOLT

ECCENTRIC PULLEY

REVERSION GASKET - U2 RN1322

REVERSION GASKET - U2 RN1322

1

B R RPN R P DR R

e =
N W o O

N N

90030228
50050969
90030226
50020180
63400015
63400013
63400016
63400017
50020163
63400066
50010091
50010265
50010045
50010019
63400057
63030087
51200032
51200033
63400012
63030146
63030146




3. ASSEMBLED CLUTCH

DESCRIPTION

1 DRUM 1 63400074
2 BEARING - 6006 1 50020115
3 RETAINING RING 136 - DIN472 1 90300253
4  CLUTCH HUB 1 63400073
5  CLUTCHES STANDING WASHER 2 63400081
6  RETAINING RING E36 - DIN471 2 90900334
7  CLUTCHE’S COUNTER WEIGHT N21 2 63400076
8  RETAINING RING E29 - DIN471 1 50020004
9 MOTION’S DRUM CLUTCH 1 63400075
10 CLUTCH COVER 1 63400078
11 HEXAGON SOCKET COUNTERSUNK HEAD CAP SCREWS M4X16 ZB - DIN7991 4 50010208
12 ASSEMBLED FRICTION BLOCK 2 63400008
13  CLUTCHES COUNTER WEIGHT 2 3 63400077
14  CLUTCHES TENSION SPRING 2 63550066

06




4. CABLE GUIDE BAR

(N0 | oesceeron _Jarv.| cooe |
1

MPR 2500 CABLE GUIDE BAR 1 53400096

2 REVERSION GUIDE BAR MPR 2500/MPR 3500 1 90900583
3 THREADED SPINDLE 1 90900604
4 CENTER POLE HEAD 1 60400009
5 SHOCKING MOUNT ABSORBER - MPR 2500/3500 2 90900537
6  ZINCDISC 2 90900584
7  HYDRAULIC HOSE - R1 AT 04 X 1090mm 1 63400040
8  MALE UNION 1-4 BSP 1 63030135
9  HEXAGON SOCKET HEAD CAP SCREWS M8X25 ZB - DIN912 8 50010010
10 HEXAGON SOCKET HEAD CAP SCREWS M12X25 ZB - DIN912 2 50010180
11  SPRING WASHER M8 ZB - DIN7980 8 50010265
12 SPRING WASHER M12 ZB - DIN7980 2 50010266
13 REVERSION PLUG 15,7mm 2 90200027
14  BUSHNG OF THE INTERMEDIARY 2 90010275
15 ALUMINIUM BUSHING (LAGERBUSCHE) - CR3 2 90010268
16  INFERIOR SHOCKING MOUT ABSORBER 2 90900605
17  BUSHING AXIS 2 90010269
18 PRENSA CABO 1_2 BSP - PLASTIC 1 55710044
19 DISX 355X75X0,5 PTFE—-MPR 3500 2 90900610
20 RUBBER GUIDE LINE—MPR 3500 1 90030261
21  CABLE GUIDE BAR SHOCKING MOUNT — MPR 3500 2 90200025
22 HEXAGON HEAD BOLT M12X1,75X70 ZB - DIN931 2 50010065
23 SPRING WASHER M12 7B - DIN127 2 50010138
24  HEXAGON SOCKET HEAD CAP SCREWS M8X55 ZB - DIN912 4 90010266
25 SPRING WASHER M8 ZB - DIN127 4 50010043
26 HEXNUTM10-1,5FEZB 2 50010020
27  ACCELERATOR KIT - MPR 2500 1 63400105




5.CENTER POLE HEAD

| no | oesceeron _[arv.| cope |

1  REVERSION GEAR BOX 1 90030254
2 REVERSION BUSHING 1 63400095
3 REVERSION PISTON 1 90030255
4 CYLINDER’S REVERSION’S SPRING 1 90010274
5 ORING 2223 (40,87 X 87,93 X 3,53) 1 90200029
6  RETAINING RING I58 - DIN472 1 90300253
7  OILDRAINAGE BOLT M1 4X1,5 1 90010257
8  LONG FACE PINION — REVERSION AXIS 1 90900588
9  COPPER LIP SEALRING 1 63030087
10 COPPER RING 24X32X2 - DIN 7603 1 90030252
11  SPECIAL GASKET RN1311 1 63030143
12 RETAINER - TYPER - 26X37X7MM 2 90030218
13 O RING 40X3 2 90030217
14  REVERSIONS AXIS BUSHING 2 90010221
15 PLUG THREADED M24X1,5 1 90200014
16  OILVISION GLASS 1 90900612

08




6. WATER SYSTEMKIT

[ NoO. | DESCRIPTION
1 WATER TANK CAP 1 59570034
2 FLAT WASHER M10 7B - DIN125 4 50010011
3 SPRING WASHER M10 8 - DIN7980 4 50010269
4 HEXAGON SOCKET HEAD CAP SCREWS M10X25ZB-DIN912 4 50010104
5 SPRING WASHER M12 7B - DIN127 2 50010064
6  FLAT WASHER M10 ZB - DIN125 2 50010027
7 HEXAGON HEAD BOLT M12X1,75X30 ZB - DIN931 2 50010021
8 PLASTIC WATER PIPE SWITCH | 1/2 X 3/8 1 51200154
9 BARB1/4 X FEMALE THREADED 3/4 1 51210194
10 BARB1/4X1/8 1 50030134
11 FUELHOSE 10 MM (1/4) 1 50030034
12 MANIFOLD KIT 1 63400103
13 WATER TANK - 12 LITERS 1 51200052

09




7. TROLLEY (TRANSPORT CART)

DESCRIPTION

TRANSPORT CART ARM 1 63400037
SPRING WASHER M8 ZB - DIN127 2 50010043
WHEEL @ 120mm 2 90900714
TRANSPORT CART BUSHING 2 90200019
TRANSPORT CART AXIS 1 63400099
HEXAGON HEAD BOLT M10X30 ZB - DIN931 2 50010065
FLAT WASHER M10 ZB - DIN125 2 50010267
TRANSPORT CART BASE 1 63400098
ELASTIC PIN - @ 5X25 1 50010018
10 MOUNTED HITCH PIN 1 63030073
11 FLAT WASHER M8 7B - DIN125 2 50010316
12 HEXAGON HEAD BOLT M8X1,25X25 ZB - DIN931 2 50010005
13  SPRING WASHER M10 ZB - DIN127 2 50010045




[ /

63400054
63400010

1
1
1

2 TROLLEY (TRANSPORT CART)

3 WATERKIT SYSTEM

8. MAIN KIT PARTS
| no. | pescreron | arv.| cope
1  REVERSIBLE PLATE -

11




Q)
Menegotti

Solid values, sustainable future.

REV. 00| JANUARY/2024

MENEGOTTI ™MENEGOTTI MENEGOTTI

HANDLING CONSTRUCTION HOUSE & GARDEN

Unit e Unidad Menmaq Unit e Unidad Mentec Unit e Unidad Menfer Unit e Unidad MNA

Erwino Menegotti, 381 - Agua Verde José Theodoro Ribeiro, 2399 - llha da Figueira Saudade, 186 - Seminario 248 E Crogan St STE 301 - Lawrenceville - GA
Jaragua do Sul - SC - 89254-000 Jaragua do Sul - SC - 89258-468 Corupa - SC - 89278-000 30046 - United States

grupomenegotti.com



